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Test Report
EN 1634-1
Fire resistance and smoke control tests for door and
shutter assemblies, openable windows and elements of
building hardware
Part 1: Fire resistance test for door and
shutter assemblies and openable windows
Testing laboratory ............................ Beide (SHENZHEN) Product Service Limited
Address ..............occeeeeiiiiiiineeeens - 6F, Bldg E, Hourui 3rd Ind Zone, Xixiang, Bao’ an Dist, Shenzhen,
China
Report body......cccc.ecevviiieiinnen..t - Beide (SHENZHEN) Product Service Limited
Address (China) .............cooceeeiienes . 6F, Bldg E, Hourui 3rd Ind Zone, Xixiang, Bao’ an Dist, Shenzhen,
China
Applicant ..., . Jiangmen oneder industrial Co.,LTD
Address .......ooooovvvevvvinnvnnnnnnn . N0.12, Duruan road north two, Pengjiang, Jiangmen, Guangdong,
China
ClientNO........cvviiiiiiiieieeeeeee..t 07505898
Standard ........oooiiii e, : EN 1634-1:2014
TestResult ..., . Compliance with
EN 1634-1:2014
Procedure deviation .........................  N.A.
Non-standard test method .................. N.A.
Type of test object ...........................  Lever handles
Trademark .........oooeviiiiiiiiiiiiee s NAAL
Model/type reference ........................  OD-TH101
Manufacturer .................................. Jiangmen oneder industrial Co.,LTD
AAress ..oveeeee e, - No.12, Duruan road north two, Pengjiang, Jiangmen, Guangdong,
China
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General remarks

This report shall not be reproduced except in full without the written approval of the testing laboratory.
The test results presented in this report relate only to the item(s) tested.

"(see appended table)" refers to a table appended to the report.

“(see remark #)” refers to a remark appended to the report.

“(see Annex #)" refers to an annex appended to the report.

Throughout this report a comma (point) is used as the decimal separator.

Remark:

Photo view:

(See appendix 1)
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Possible test case verdicts :

Test case does not apply to the test object ........ N (A)
Test object does meet the requirement ............. | P(ass)
Test object does not meet the requirement ........ ;| F(ail)

Test by : Beide (SHENZHEN) Product Service Limited
6F, Bldg E, Hourui 3rd Ind Zone, Xixiang, Bao’an
Dist, Shenzhen, China

Aot

Reported by Sep.28,2017
Signature / Rocky Date
Checked by : Sep.28,2017
Signature / Apollo Date
Approved by Sep.29,2017
Signature Date
CERTIFICATION
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EN 1634-1

Clause Requirement — Test Result - Remark Verdict
6 Test specimen P
6.1 General P
6.2 Size p
6.3 Number p
6.4 Design p
6.5 Construction p
6.6 Verification p
6.7 Building hardware p
7 Installation of test specimen P
7.1 General =)
7.2 Supporting construction P
7.21 General =)
7.2.2 Standard supporting construction P
7.2.3 Erectior_1 of standard_supporting and associated =

supporting constructions
7.3 Gaps P
8 Conditioning
8.1 Moisture content
8.2 Mechanical
9 Application of instrumentation [s)
9.1 Thermocouples p
9.1.1 Furnace thermocouples (plate thermometers) [s)
9.1.2 Unexposed face thermocouples P
9.1.2.1 General p
9.1.2.2 Average temperature P
9.1.2.3 Maximum temperature P
9.1.2.3.1 General p
9.1.2.3.2 Temperature of frame p
9.1.2.3.3 Temperature of door leaf or shutter p
9.1.2.34 Temperatures of other areas p
9.1.24 Maximum temperature (supplementary p

procedure)
9.1.24.1 General p

Beide (SHENZHEN) Product Service Limited
6F, Bldg E, Hourui 3rd Ind Zone, Xixiang, Bao’an Dist, Shenzhen, China
Tel.: +86-755-27454498, Email: admin@szbeide.com
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EN 1634-1

Clause Requirement — Test Result - Remark Verdict
9.1.24.2 Temperature of door leaf or shutter 5}
9.1.243 Temperature of other areas P
9.2 Pressure p
9.3 Deflection =
9.4 Radiation N
10 Test procedure p
10.1 Pre-test examination and preparation p
10.11 General p
10.1.2 Gap measurements P
10.1.3 Closing force measurements s}
10.1.4 Final setting =)
10.2 Fire resistance test =}
10.2.1 General P
10.2.2 Integrity =)
10.2.3 Insulation P
10.2.4 Radiation N
11 Performance criteria p
11.1 Integrity p
11.2 Insulation p
11.21 General p
11.2.2 Discrete areas [s)
11.2.3 Average temperature rise P
11.2.4 Maximym _temperature rise (normal procedure - =

Classification 12 according to EN 13501-2)
11.2.5 Maximum temperature rise (supplementary

procedure - Classification 11 according to P

EN 13501-2)
11.3 Radiation P
12 Test report P

In addition to the items required by EN 1363-1,

the following shall also be included in the test P

report:

D e o A T |iass :

b) details of how the test specimen was verified p

Beide (SHENZHEN) Product Service Limited
6F, Bldg E, Hourui 3rd Ind Zone, Xixiang, Bao’an Dist, Shenzhen, China
Tel.: +86-755-27454498, Email: admin@szbeide.com
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EN 1634-1

Clause Requirement — Test Result - Remark Verdict

as described in 6.6;

c) reference to which standard supporting

construction was chosen, if appropriate; P
d) description of the associated supporting

construction, if appropriate; the constructional

details of the associated supporting construction p
shall be verified in the same way and shall be as

thoroughly described as those of the test

specimen;

e) information concerning the conditioning of the

supporting construction in the light of the P
relaxations allowed in Annex A;

f) description of the type of floor covering, if any, p
used in the test construction;

g) gap measures as required by 10.1.2 and the p
permitted gap size as in 13.3.3.2.5;

h) closing forces as required by 10.1.3 including,

if the test specimen was locked, latched or held in p
the closed position by a closing device during the

test;

i) information concerning any mechanical =

conditioning performed upon the test specimen;

j) results stated in terms of the elapsed time, in
completed minutes, between the commencement
of the test and the time to failure of integrity and,
when required, the time to failure of insulation
under the normal and, if appropriate, the P
supplementary procedure and, where required,
the full time history of the radiation as specified in
EN 1363-2; the results shall be reported on each
of the performance criteria listed in Clause 11,

k) in cases where the sponsor has requested that

the test be continued beyond the first failure, all P
other failures shall also be recorded.
I) reference to the full test report; p

m) name of the producer/supplier of the item of
building hardware under test; its trade name
and/or the manufacturer's code for the product, a
visual representation and a full description of the
product including any protection, with particular
reference to dimension of components, location
and fixing details and materials used within the
building hardware items;

n) full description of any intumescent or ablative
protection applied adjacent to the item of building P
hardware

0) duration for which the test specimen complied
with the relevant criteria, expressed in minutes P
from the start of the test;

p) full description of the test specimen including
construction, dimensions, mass, direction of

Beide (SHENZHEN) Product Service Limited
6F, Bldg E, Hourui 3rd Ind Zone, Xixiang, Bao’an Dist, Shenzhen, China Report No.: B-S171215807
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EN 1634-1

Clause Requirement — Test Result - Remark Verdict

opening, fixing method, all items of hardware and

materials.
13 Field of direct application of test results p
13.1 General P
13.2 Materials and construction P
13.2.1 General p
13.2.2 Specific rgstrictions on materials and p

construction
13.2.2.1 Timber construction p
13.2.2.2 Metal construction P
13.2.2.3 Glazed constructions p
13.2.3 Decorative finishes p
13.2.3.1 Paint )
13.2.3.2 Decorative laminates P
13.24 Fixings p
13.2.5 Building hardware P
13.3 Permissible size variations =)
13.3.1 General P
13.3.2 Test periods =
13.3.3 Size variation related to product type p
13.3.3.1 General p
13.3.3.2 Hinged and pivoted doorsets and openable p

windows
13.3.3.2.1 | For size variations (see Annex B) p
13.3.3.2.2 |Other changes p
13.3.3.2.3 | Side and transom panels 5}
13.3.3.2.4 | Timber constructions P
13.3.3.25 |Gaps P
13.3.3.3 Horizqntally sI.iding and vertically sliding doorsets p

including sectional doors
13.3.34 Steel single skin folding shutters (uninsulated) p
13.3.3.5 Sliding and folding doorsets (insulated) p
13.3.3.6 Rolling shutter doorsets P
13.3.3.7 Operable fabric curtains p
13.4 Asymmetrical assemblies p
13.4.1 General p

Beide (SHENZHEN) Product Service Limited
6F, Bldg E, Hourui 3rd Ind Zone, Xixiang, Bao’an Dist, Shenzhen, China
Tel.: +86-755-27454498, Email: admin@szbeide.com
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EN 1634-1
Clause Requirement — Test Result - Remark Verdict
13.4.2 Specific rules =}
135 Supporting constructions p
13.5.1 General P
13.5.2 Rigid stahdard supporting constructions (high or P
low density)
13.5.3 Flexible standard supporting constructions P
1354 Specific rules for hinged or pivoted doorsets p
13.6 Associated supporting constructions p

Beide (SHENZHEN) Product Service Limited
6F, Bldg E, Hourui 3rd Ind Zone, Xixiang, Bao’an Dist, Shenzhen, China
Tel.: +86-755-27454498, Email: admin@szbeide.com
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EN 1634-1

Clause Requirement — Test

Result - Remark

Verdict
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EN 1634-1
Clause Requirement — Test Result - Remark Verdict
ltem Description
1. Door Set
Frame
i. overall size : 97 mmx56 mm with 56 widex18 mm

ii.fixing method

Door Leaf
i. lippings

2. Hinges
Manufacturer
Reference
Material
Overall sizes

deep rebate

. self adhered into grooves within the

rebate of the frame sections

. Sapele hardwood 54 mm wide x8 mm

thick along the vertical edges

. Jiangmen oneder industrial co.,LTD
D 4"x 4"
. Stainless steel

i. knuckle : 106 mm long x 14.2 mm diameter

ii. blades : 101 mm long x 42 mm wide x 3 mm thick
Fixings

i. type . Countersunk head wood screws

ii. material . Steel

iii. size : 31 mm long x 4.8 mm diameter

iv. number off per blade 14

v. maximum distance of fixing screws

from exposed face of door leaf : 32mm

Bedding material

i. overall size : 101 mm long x 42 mm wide x 2 mm thick
3.Hinges

Manufacturer : Jiangmen oneder industrial co.,LTD
Reference 1 3"x4"

Material . Stainless steel

Overall sizes
i. knuckle : 106 mm long x 14.2 mm diameter

Beide (SHENZHEN) Product Service Limited
6F, Bldg E, Hourui 3rd Ind Zone, Xixiang, Bao’an Dist, Shenzhen, China Report No.: B-S171215807
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EN 1634-1
Clause Requirement — Test Result - Remark Verdict
ii. blades : 101 mm long x 29.5 mm wide x 3 mm
thick
Fixings
i. type . Countersunk head wood screws
ii. material . Steel
iii. size : 31 mm long x 4.8 mm diameter
iv. number off per blade 14
v. maximum distance of fixing screws
from exposed face of door leaf : 19.5mm
Bedding material
i. overall size : 101 mm long x 29.5 mm wide x 2 mm thick
4.Hinges
Manufacturer . Jiangmen oneder industrial co.,LTD
Reference : 3.5"% 3.5"
Material . Stainless steel
Overall sizes
i. knuckle : 88.9 mm long x 11.2 mm diameter
ii. blades : 88.9 mm long x 38 mm wide x 2 mm thick
Fixings
i. type . Countersunk head wood screws
ii. material . Steel
iii. size : 31 mm long x 4.8 mm diameter
iv. number off per blade 14
v. maximum distance of fixing screws
from exposed face of door leaf : 19.5mm
Bedding material
i. overall size : 88.9 mm long x 38 mm wide x 2 mm thick
5.Latch
Manufacturer . Jiangmen oneder industrial co.,LTD
Reference : OD-MLOO1E
Material . Steel
Overall size
i. fore plate : 240 mmx24 mm
ii. strike plate 1 205 mmx22 mm

Beide (SHENZHEN) Product Service Limited
6F, Bldg E, Hourui 3rd Ind Zone, Xixiang, Bao’an Dist, Shenzhen, China Report No.: B-S171215807
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EN 1634-1
Clause Requirement — Test Result - Remark Verdict
iii. casing : 172 mm highx86 mm widex15.3 deep
iv. latch bolt : 26.8 mmx12.8 mm with 13 mm throw
v. lock bolt : 34.8 mmx8.8 mm with 11 mm&21 mm

Latch force

Operation of latch bolt
Operation of lock bolt
Fixing method

Bedding material to casing
i. overall size

Bedding material to back of fore plate
i. overall size

Cylinder

i. manufacturer

ii. reference

iii. material

iv. overall size

Lever handles
i. manufacturer
ii. reference
iii. material

iv. overall size

Flush Bolts
Manufacturer
Reference
Material
Overall sizes
i. fore plate
ii. Bolt

Fixing method

double throw

: Newton metres(Nm)

. Disengaged
. Disengaged
: Screwed

. To suit casing x 1 mm thick

. To suit fore plate x 2 mm thick

. Jiangmen oneder industrial co.,LTD
: OD-LK108

. Brushed steel
: 32.4 mm highx9.6 mm widex16.8 mm

diameter x80 mm long

. Jiangmen oneder industrial co.,LTD

. OD-TH101

. Stainless steel

: 140 mm long <19 mm diameter with 60 mm

projection complete with 53 mm

diameter backing roses and 53 mm
diameter escutcheons with 10 mm
projection

. Jiangmen oneder industrial co.,LTD
: OD-DB005SS
. Stainless Steel

: 203mm x 19mm
: 11mm diameter
. Screwed

Beide (SHENZHEN) Product Service Limited
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EN 1634-1
Clause Requirement — Test Result - Remark Verdict
R R A M A
20 — e 211 — 7
19 — — 22 — 8
18 — — 23 — 9
17— — 24 — 10
| | | I | I
16 15 14 13 12 11
View from unexposed face
Gap Dimension in mm at Position
1 2 3 4 5 6 7 8 9 10 11* 12*
34 34 3.3 29 3.1 2.7 2.8 26 3.1 3.2 | 100 | 10.2
13* 14* 15* | 16* 17 18 19 20 21 22 23 24
9.0 9.0 8.8 8.9 19 2.2 2.1 2.6 3.6 4.0 3.6 3.3
Mean 3.0 Maximum 4.0 Minimum 1.9
Gap Between Face of Leaf and Doorstop in mm at Position
1 2 3 4 5 6 74 8 9 10 11" 12*
1.1 2.6 44 2.6 1.6 0.4 0.1 0.4 0.1 0 n/a n/a
13* 14* 15* | 16* 17 18 19 20 21 22 23 24
n/a n/a n/a n/a 04 0.8 09 0.8 3.7 3.9 3.7 3.2
Mean 1.7 Maximum 44 Minimum 0

* Dimension not included in calculations
* Gap not measured

Beide (SHENZHEN) Product Service Limited
6F, Bldg E, Hourui 3rd Ind Zone, Xixiang, Bao’an Dist, Shenzhen, China
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Clause Requirement — Test Result - Remark Verdict

Test photo

The exposed face of the doorset prior to the start of the test

The unexposed face of the doorset The unexposed face of the doorset
after a test duration of 30minutes after a test duration of 90minutes

Beide (SHENZHEN) Product Service Limited
6F, Bldg E, Hourui 3rd Ind Zone, Xixiang, Bao’an Dist, Shenzhen, China Report No.: B-S171215807
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Clause

Requirement — Test

Result - Remark

Verdict

Temperature and Deflection data

Mean Furnace Temperature, Together With The Temperature/Time Relationship Specified In The

Standard

Time Specified Furnace Actual Furnace
Mins Temperature Temperature
Deg.C Deg.C
0 20 31
2 445 394
4 544 616
6 603 610
8 646 634
10 678 676
12 706 706
14 728 722
16 748 756
18 766 776
20 781 772
22 796 788
24 809 818
26 820 837
28 832 849
30 842 855
32 852 857
34 860 861
36 869 867
38 877 871
40 885 877
42 892 882
44 899 887
46 906 892
48 912 899
50 918 909
52 924 919
54 930 932
56 935 952
58 940 962
60 945 965
62 947 967
64 950 968
66 951 970
68 953 972
70 955 973
72 956 975
74 958 977
76 960 978
78 961 980
80 963 981
82 964 982
84 966 985
86 967 986
88 969 987
90 970 988
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Clause

Requirement — Test

Result - Remark

Verdict

Individual And Mean Temperatures Recorded On The Unexposed Surface Of The Doorset

Time TIC T/IC T/IC T/IC TIC TIC
Mins Number Number Number Number Number Temp.
2 3 4 5 6
Deg.C Deg.C Deg.C Deg.C Deg.C Deg.C

0 20 19 20 20 20 20
2 20 19 20 20 20 20
4 20 19 22 20 20 20
6 20 19 23 20 20 20
8 20 19 23 20 20 20
10 20 19 22 20 20 20
12 20 20 22 21 21 21
14 21 20 23 21 21 21
16 22 21 25 23 22 23
18 23 22 26 24 23 24
20 24 23 28 26 24 25
22 26 24 30 27 25 26
24 27 25 32 29 27 28
26 29 26 33 30 28 29
28 30 28 35 32 30 31
30 32 30 37 34 31 33
32 34 31 39 36 33 35
34 36 34 41 38 36 37
36 38 36 43 40 38 39
38 40 38 45 42 40 41
40 43 41 47 44 43 44
42 46 43 50 46 45 46
44 49 46 53 49 48 49
46 53 49 55 52 51 52
48 57 53 58 55 54 55
50 59 57 61 57 57 58
52 61 52 57 60 60 58
54 66 53 58 64 64 61
56 70 67 60 67 67 64
58 73 62 65 70 70 68
60 63 67 71 73 73 69
62 64 65 72 73 74 71
64 66 68 73 74 74 72
66 68 69 74 75 75 74
68 71 70 74 76 76 76
70 72 71 75 77 78 76
72 74 73 76 78 79 77
74 75 74 79 79 80 78
76 77 76 82 80 81 79
78 79 78 86 81 82 80
80 81 79 89 82 83 81
82 80 80 92 84 84 82
84 82 82 94 84 85 83
86 85 84 95 86 86 85
88 87 86 97 88 88 87
90 89 88 98 90 89 89

Beide (SHENZHEN) Product Service Limited
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Clause

Requirement — Test

Result - Remark

Verdict

Individual Temperatures Recorded On The Unexposed Surface Of The Doorset

Time TIC T/IC T/IC T/IC T/IC TIC
Mins Number Number Number Number Number Temp.
7 8 9 10 11 12
Deg.C Deg.C Deg.C Deg.C Deg.C Deg.C
0 20 22 22 22 22 22
2 21 22 22 22 22 22
4 22 23 24 22 22 25
6 23 24 25 22 22 24
8 23 24 25 22 22 24
10 22 24 25 22 22 25
12 23 25 25 22 22 26
14 23 26 28 25 22 27
16 26 29 30 28 23 29
18 28 31 33 31 24 30
20 30 33 36 33 25 33
22 32 35 39 36 26 35
24 33 37 41 38 26 37
26 34 39 43 41 28 40
28 36 39 45 33 29 42
30 38 40 47 45 31 45
32 40 41 49 47 33 47
34 42 43 51 49 35 49
36 44 45 53 51 37 52
38 47 46 55 53 40 54
40 49 48 57 55 43 55
42 52 51 60 57 46 58
44 55 53 63 60 49 60
46 59 56 67 63 53 62
48 65 69 72 67 56 65
50 71 83 55 69 60 63
52 68 64 51 70 64 56
54 72 60 51 71 68 58
56 117 59 52 68 72 63
58 87 59 62 57 63 69
60 88 137 63 59 57 70
62 89 128 65 62 58 76
64 90 115 66 64 60 78
66 91 113 67 65 61 79
68 92 108 69 67 63 82
70 94 103 71 69 64 85
72 96 106 72 70 65 92
74 102 121 73 71 68 96
76 108 122 75 73 70 97
78 121 128 77 74 71 99
80 125 146 78 76 72 103
82 123 131 79 77 75 106
84 121 128 81 79 78 108
86 125 119 83 81 79 117
88 118 117 85 82 82 112
90 108 115 88 84 85 109
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Result - Remark

Verdict

Individual Temperatures Recorded On The Unexposed Surface Of Door Frame

Time T/IC T/IC T/IC T/IC T/IC T/IC
Mins Number Number Number Number Number Number
13 14 15 17 18 19
Deg.C Deg.C Deg.C Deg.C Deg.C Deg.C
0 22 21 17 16 17 17
2 22 21 18 16 17 18
4 22 26 24 16 17 18
6 22 31 25 16 17 18
8 22 33 28 16 17 18
10 22 32 27 16 17 18
12 22 34 24 19 17 18
14 23 33 24 24 17 19
16 24 34 24 27 19 20
18 25 37 26 28 21 22
20 26 39 28 28 24 24
22 28 40 28 30 25 27
24 29 41 30 34 27 30
26 31 43 32 37 29 33
28 32 45 34 39 31 35
30 34 47 37 38 32 37
32 36 48 40 39 33 39
34 37 49 43 40 32 40
36 40 50 44 41 32 41
38 42 53 47 43 30 42
40 45 56 48 44 28 43
42 47 59 80 45 25 45
44 50 61 126 46 23 47
46 53 71 88 47 22 49
48 57 87 77 48 22 60
50 60 109 76 48 23 76
52 63 84 58 50 22 58
54 67 86 276 50 23 55
56 70 496 298 52 23 57
58 73 * 476 54 24 65
60 76 * * 53 24 88
62 77 * * 51 25 71
64 78 * * 53 25 73
66 78 * x 54 26 75
68 79 * x 55 27 77
70 80 * X 57 27 79
72 81 * * 58 28 80
74 82 * * 58 29 81
76 83 * * 59 29 82
78 85 X ¥ 60 30 84
80 86 X ¥ 61 31 85
82 87 ¥ ¥ 62 32 83
84 88 * * 64 34 79
86 90 * ¥ 64 33 77
88 91 * * 65 33 75
90 92 * * 66 35 71
...................................... END
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